
PART NO.

9

REV:

� PARTS NOT SHOWN IN FIG.
291402

PDB 250

1.1

1.2

2.1

2.2

3.3

4

5

3.4

3.5

7

8

9

10

11

12

13

15

14

2.5

2.7

2.8

3

3.1
1

21

2
2.3

3.2

5

1.3
1.4

6

16 17

2019 18

22

NO. PART NAME PART NO. QTY.

1 Base SA 299922 1

1.1 Base machining (290104) 1

1.2 HEX Bolt M12 x 90 FT (291709) 4

1.3 Hex nut M12 (291710) 4

1.4 Washer Φ13XΦ24x2 (291711) 4

2 Rack  SA 299945 1

2.1 Rack coulmn (290118) 1

2.2 SH M12x80 HT(291738) 1

2.3 Hex bolt M20x120 (291707) 1

2.4 Hex nut M20 (291708) 1

2.5 Top Plate (290202) 1

2.6 CS screw M5 X 20 (291717) 4

2.7 SH screw M8 x 10 (291722) 2

2.8 Main handle (290401) 1

2.9 Plain washer DIN 7090 M12 x 2.5 (291733) 1

2.10 Steel rack (290288) 1

2.11 Tooth lock washer M5(101739100) 8

2.12 SH screw M5X20 (281701) 8

3 Handle lever shaft SA 299921 1

3.1 Handle (280403) 1

3.2 Handle lever (290207) 1

3.3 Lever Shaft (290105) 1

3.4 Cyl. Pin Φ5 x 30 (291704) 1

3.5 Ball plunger Φ6 (291705) 1

4 Pinion shaft 290201 1

5 Bush 290205 2

6 Guide cone fix side 290405 2

7 Locking Bolt 290204 1

8 Button M8 X 30 291712 1

9 Flat Plate 290404 1

10 Guide cone moving side 290402 2

11 Threaded bush 290203 2

12 Cone lock screw 290266 2

13 Nut M10 291714 2

14 Spirit Level rec 291715 1

15 Spirit Level round 291716 1

16 WASHER M10 281707 2

17 SH SCREW M10 X 20 181724 2

18 G 5 SNAP RING 291728 2

19 Washer 6.3X12.5X1.6 291725 2

20 Dowel 4 X 20 291727 2

21 KBM 250 * 299923 1

22 Ext. circlip 15A 121765100 2

2.6

2.4 2.9
2.10

2.11

2.12


